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DETAIL  B

A
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Parts List
DESCRIPTION6 FT.5 FT.4 FT.3 FT.PART NUMBERQTYITEM

Lateral Biosafety Cabinet Latch    A-425-737321
Basestand Leg Bushing    A-500-39582
Basestand End Panel Weldment    B-500-38623
Basestand Leg Extenstion    B-500-39044
Cross Member Panel Weldment 3'-04-03-02-01B-500-391-TAB15
Front Mounting Bracket    B-500-39326
Rear Mounting Bracket    B-500-39427
LEG LEVELER FOR 2" SQ TUBING    X-98044348
Acorn Nut 1/4-20 (Low Crown) SST    X-980493129
Acorn Nut 3/8-16 SST    X-980494-03810
Nutsert 1/4-20    X-980495811
Bolt 3/8-16 X 3/4 SST    X-980659-02212
Bolt HHCS 1/4-20 X 5/8 SST    X-980659-122013
Lock Washer 3/8 Internal Tooth SST    X-980781-071014
Washer 3/8 SAE Nickel    X-980783-071815
Washer 1/4 SST    X-980794-023216
Lock Washer 1/4 Internal Tooth SST    X-980815-012417
Bolt 3/8-16 X 2-3/4 SST    X-980929-01818
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